LAURIER

P.0.BOX 85
LAURIER, MANITOBA
ROJ 1A0
204-447-2245

TO THE OWNER:
Congratulations on the purchase of your new LAURIER PACKER BAR.

Constructed of the finest quality materials, your LAURIER PACKER BAR
is engineered and designed to do normal packing operations effectively
and efficiently, and to provide you with years of dependable service.

Be sure to read the instructions in this manual for adjusting and
operating your LAURIER PACKER BAR. A few moments to acquaint yourself
with the LAURIER PACKER BAR and its maintenance requirements will save
you precious time in the field and protect your machinery investment.
Should you in time, need replacement parts, please consult the parts
list in this manual and contact your LAURIER DEALER.

LAURIER MANUFACTURING LIMITED



LAURIER

It is the policy of LAURIER MANUFACTURING LIMITED to imprave its
products whenever it is possible and practical. We reserve the
right to make changes or add improvements, at any time, without
incurring any obligation to make such changes on machines
previously sold.



TABLE OF CONTENTS

ITEM PAGE_
Letter to OWNET...caeasermeorrecs?®ts
POLILY snewmiva s & anwmenwsads £ o3 wnnsitas
Set-up & Parts SectiONerescsecseossese 1
Operator's InstructionSeecseaaseecess 25

Parts INdEX sesecsssevesssnmeeets®®s 26

LAURIER



LAURIER ISFT. A-FRAME

NOTE: LEFT AND RIGHT DETERMINED WHEN FACING REAR OF MACHINE.
DO NOT TIGHTEN BOLTS UNTIL ALL PARTS ARE IN PLACE.,

A. INSTALL WHEELS TO AXLE FRAME §2 AND SECURE WITH WHEEL BOLTS.
B. BOLT AXLE FRAME TO LEFT AND RIGHT HITCHES (4$3,#12) WITH
5/8" x 2" BOLTS.
C. BOLT CROSS PLATE #5 TO LEFT AND RIGHT HITCHES WITH 1/2" x
1 1/2" BOLTS. ;
D. INSTALL BOLT ON DRAW HITCH §10 TO LEFT AND RIGHT HITCHES
WITH 1" x 7 1/2% BOLTS




LAURIER

rI;EM PART NUMBER DESCRIPTION N<
1 B5C1032°P Bolt 5/8" x 2" 4
Z 20001 15' fFrame Axle 1
3 20002 15' Left A-frame Hitch ] 1
4 BSCO824P BoiE 1/2" x 1 P2 4
g 20004 Cross Plate 1
6 92003 Serial Number Plate 1
7 LNSCO8P Locknut “1/2% 4
8 N5C16P Nut 1" 2
9 W16P Lockwasher 1" 2
10 (10022 Bolt on Hitch 1
11 {BS5C16120° Balt 1% x 7 1/ 2% 2z
12 {20003 15*' Right A-frame Hitch 1
13 91025 5. 5L x 6 ply c/w 6" Wheel Rim *
91026 9.5L x 6 ply c/w 8" Wheel Rim #
91027 11L x 6 ply c/w 8" Wheel Rim P

14 |NSC10P Nut S/8" 4
15 {w10P Lockwasher 5/8" 4

*As Required
9 &




LAURIER 20FT. A~-FRAME

NOTE: LEFT AND RIGHT DETERMINED WHEN FACING REAR OF MACHINE.

DO NOT TIGHTEN BOLTS UNTIL ALL PARTS ARE IN PLACE.

INSTALL WHEELS TO AXLE FRAME #3 AND SECURE WITH WHEEL BOLTS.
BOLT AXLE FRAME TO LEFT AND RIGHT HITCH TUBE, 41 amd #4,

23" FROM PIVOT HINGE ON HITCH TUBE TO CENTRE OF WHEEL AXLE
USING 1/2" x 4 1/2" BOLTS.

BOLT LEFT AND RIGHT HITCHES $#9, #12 TO LEFT AND RIGHT HITCH
TUBE USING 5/8" x 1 3/4" BOLTS. :
BOLT CROSS MEMBER #8 TO LEFT AND RIGHT HITCHES USING 5/8" -

x 1 3/4" BOLTS.

BOLT ON CROSS ANGLE #10 USING 1/2" x 1 1/2", THEN BOLT CROSS
PLATE #19 TO LEFT AND RIGHT HITCH. SECURE WITH 1/2%:%i1 t)2°
BOLTS.

INSTALL BOLT ON DRAW HITCH #17 TO LEFT AND RIGHT HITCH WITH
Y x 7 172" BOLYE,




LAURIER

ﬁTEM PART NUMBER DESCRIPTION N2
1 20010 20' Right A-frame Hitch Tube 1
2 B5C0872°P Eatt 1/2% % 4-1/2" 4
5] 20008 20' Frame Axle 1
4 20009 20' Left A-Frame Hitch Tube 1
5 B5C1028P Balt S/8" % 1 3/4° 20
6 W10P Lockwasher 5/8" 20
7/ N5C10P Nut 5/8" 20
8 20011 A-Frame Cross Member |
9 20013 20¢' Right A-Frame Hitch 1
10 | 20014 A-frame Cross Angle 1
11 | 92003 Serial Number Plate 1
12 | 20012 20 Left A-Frame Hitch 1
13 | B5C0824P Bolt /2% x 1 1LZ" 6
14 | LN5COBP Locknut 1/2" 6
15 | NSC16P Nut 1" 2
16 | W16P Lockwasher 1" 2
17 1 18022 Bolt aon Hitch 1
18 | B5C16120P Bolt 1" x 7 1/2" 2
19 | 20004 Cross Plate 1
20 { 91025 9.5L x 6 ply c/w 6" Wheel Rim o
91026 9.5L x 6 ply c/w 8" Wheel Rim *
91027 T1L x 6 ply c/w 8" Wheel Rim *
* As Required
0 »

H



LAURIER Git HUG ANC SPINDLE




i
B
o
)
v

0

TTEM PART NUMBER DESCRIPTION Ne
1 91250 611 Spindle Main Axle & End Wheel 2"x10"{ 1
91252 611 Spindle Transport Wheel 2% X 14" 1
2 31090 611 Seal 1
3 91170 611 Inner Cone LM29749 1
4 31150 611 Inner Race LM29710 1
S 91070 611 Hub 1
6 91060 Wheel Bolt 1/2" 6
7 91130 611 OQuter Race LMé67010 1
8 91110 611 OQuter Cone LM67048 1
9 91190 611 1" Washer 1
10 91270 611 1" Castlelated Nut ]
11 CP0324 Cotter Pin 3/16%" x 1 1/2" 1
12 91230 611 Dust Cap 1
13 31000 9.5L x 6 ply lire 1
91001 11L x 6 ply Tire (optional) 1
14 91050 15% x 8" x 6" Wheel Rim (optional) 1
91051 15" x 6" x 6" Wheel Rim 1

15 92005 Valve Stem

- .




LAURIER CENTRE TUBE

A. SECURE CENTRE TUBE #9 TO A~FRAME USING PINS #1 (1 2% 2. T vrovy.
B. TIGHTEN ALL BOLTS ON HITCH
C. SECURE CYLINDER SWIVEL BRACKET #10 TO CENTRE TUBE WING USING
PIN #8(1" x 7"). _
D. POSITION CYLINDERS #11, ROD END TO SWIVEL BRACKET USING PINS #13.
* ON 15' A-FRAME PORTS INWARDS.
* ON 20' A-FRAME PORTS UPWARDS.
E. PLACE CYLINDER LOCKS #15 IN PLACE AND SECURE WITH A/4%; x 2%
GR 8 BOLTS. TIGHTEN TO ALLOW LOCK PLATE TO MOVE FREELy.
F. PLACE LEFT AND RIGHT KNUCKLES #3, GREASE NIPPLES IN Up
POSITION, AND SECURE IN PLACE WITH PINS #4 (1 1/4" x g 3/4%)
TO CENTRE TUBE.

-

— -



LAURIER

@M PART NUMBER DESCRIPTION N2

1 10015 Pin Hitch 1 174 % 7 1727 2

2 91700 Grease Nipple 1/8" Straight 4

3 20021 Right Knuckle 1

20022 Left Knuckle 1

4 20020 pin Knuckle 1 J a8 34" 2

5 CP0440 Cotter Pin 1/4* x 2 127 6

6 HPS2 Hair Pin Clip 3 174~ 6

7 FW16P Flatwasher 1° 2

8 20023 Pin Cylinder Lok Y x I 2

9 20018 i1 Ft. Centre 1

20019 14 Ft. ‘Centre 1

10 20084 Cvylinder Swivel 2

11 90103 Cylinder 3 172" % 16" 2

12 Ccp0324 Cotter Pin 3/16" x 1 1./ 2 4

13 91603 Pin Cylinder 1" X 3 3/4° 4

14 B8C1232P Bolt 3/4° x 2" Gr 8 2

15 20024 Cylinder Lock 1

16 LN5C12P Locknut 3/4" 2
4 —




LAURIER

AUTO FOLD

NOTE: Do not tighten bolts until all parts are in place.

A.

C.

D.

E.

Bolt autofold A-Frame bracket left, %2 to the 15 Ft,
or 20 Ft. A-Frame as shown. Slip left arm #1 on collar
and bolt shaft collar #6 with 1/4" x 2 172" ‘bolt,

Loosely bolt autofold cable bracket (#3,#4) to centre

of centre tube with 1/2*" x 9 1/2" bolts. Tighten after
lift arms are in place.

Install cable #13 to cable bracket and lock arm.

Bolt front lock £7 to #8 cross plate. Attach cable
#13 to end of front lock. ;

Bolt spring plate #15 to lock arm. Attach spring #12
to front plate on A-Frame. : ,

U-bolt #20 the tension spring plate #9. Attac spring

to it d front lock #7. FT
\\l;

é

<




LAURIER

PART NUMBER

NS

[\

WO~ W

11
12
13

14

15
16
17
18
19

20
2k
22
23
24
25
26

20101

20102
20105
20106
20116
20109
20108
20110
20111
20112
20113
20114
91405
91400
91828
91829
B5C1028P
W10P
N5C10P
B5C0896
LN5CO8P
B5C1232P
N5C12P
W12P
UB0850112
10090
20115
EB0788P
LN5CO7P
B5C0824P
B5C0724P

DESCRIPTION
Auto Fold (87) Left Arm
Auto Fold (87) Right Arm

A-Frame Bracket Left
A-Frame Bracket Right
Cable Bracket

Back Cable Bracket

Back Plate

Shaft Collar

Front Lock

Cross Plate

Front Plate

Cable Bracket

Auto Fold Tension Spring
Auto Fold Spring _
10"6° Auto Fold Cable (15ft A-Frame)
159" Auto Fold Cable (20ft A-Frame)
Bolt-5/8* x 1 3/4"
Lockwasher 5/8"

Nut 5/8" y

Bole 1/2" %6

Lock Nut 1/2*

Bolt 3/4"® = 2%

Nut 3/4"

Lockwasher 3/4"

U-Bolt L/2" % 3 18" x 7
Left A-Frame Hitch

Eye Bolt Angle

Eye BoXt 7716° 'k 5 1/3°
Lock Nut 7/16"

Bolt 1/2° = 1 1/2"

Bolt 7/16" = 1 1/2°

k*HtaraH+AhJHrAkaqruc:mrAkaHIUPAHrAFJPrAFJwruhaHFA s

38

10




LAURIER WING TUBE

A. SECURE WING TUBE £5 TO CENTRE TUBE KNUCKLES £3 PAGE 7
WITH KNUCKLE PINS 1 1/4" x 7 1/4%, PLACING PIN STOP
FACING OUTWARD.

B. LOOSELY BOLT TRANSPORT WHEEL #17 TO WING TUBE WITH
1/2" x 6" BOLTS. INSTALL WHEELS.

C. BOLT END WHEELS $19. TO WING TUBE GUSSETS OUTKARD),
WITH 1/2" x 1 1/2" BOLTS, INSTALL WHEELS.

D. BOLT SIDEWIND JACK AND BACKING PLATES £8, £#11 AND
#12 TO WING TUBE WITH 1/2% x -6" BOLTS.

E. LOOSELY BOLT CABLE BRACKETS £16 TO WING TUBE WITH
3/4" x 6 1/2" BOLTS. PLACE CABLE BRACKETS IN FRONT
OF TRANSPORT WHEEL. ;

F. LIFT ARM SPACING - SEE PAGES 13 AND 14.

G. WHEN LIFT ARMS ARE INSTALLED, TIGHTEN TRANSPORT WHEEL,

t



i;w

PART NUMBER

DESCRIPTION

EM N2

1 B85C0824P golt 1/2" x 1 1/2" 8

2 5C0896P golt T/2v x.6" : 8

3 BSC12104P Bolt 3/4" x 6 1/2% 2

4 30008 Short Lift Arm *
30009 Long Lift Arm *

5 30004 g' Wing Tube for 27 1/2' 2 ]
30005 12'Wing Tube for 35° z 5
20026 13'Wing Tube for 38 1/2! RS |
30006 15'Wing Tube for 42' 2 1
30007 17 'Wing Tube for 45° 2
20028 196" Wing Tube for 49 1/2! 2
20029 20" Wing Tube for 52° 74
20030 21'2" Wing lube for 55° 2
20032 24'6" Wing Tube for 60 1/2! Z

6 B5C08120P Balt 1/2" x 7 1/2" *

7 LN5C08P Locknut 1/2" il

8 20C45 Backing Plate A

9 cP0440 Cotter Pin 1/4%" x 2 1/4Y 2

10 [ 20051 Pin Knuckle 1 174" x 7 1/4" 2

11 | 20046 Jack Plate c/w stub 2

12 192022 swivel Stabilizer Jack 2

13 IN5C12¢ Nut 3/4" 4

14 | 91803 14' Cable i
91804 18' Cable ¥
91816 21' Cable *
91805 23" Cable *

15 | B5C1232¢ Balt -3/4" x 2" 2

16 | 20040 Cable Bracket : 2

17 | 20039 Left Transport Wheel c/w 611 Hub 1
20089 Right Transport Wheel c/w 611 Hub 1

18 | 91825 9.5L x 6 ply c/w 6" Wheel Rim -
91026 9.5L x 6 ply c/w 8" Wheel Rim *
91027 11L x 6 ply c/w 8" Wheel Rim *

19 | 20038 2

End Wheel c/w 611 Hub

*As Required




€" PACKER SPACING

LAURIER

e

JL

=

99

3WVH4-v LJd0Z Y04 F8VD Ldge
L9446 © 1

99

JIONV LH0ddNS L L322
aqnt Buim 9 'Ldp2

SWVH4-V LJ02 403 3N8vD Ldg2
INVHI Y LIS HOJ IEVD L8l

L94ds @ s

INVHES-Y LJ0Z HO4 378v0 1412
JAVYS-Y LI Gl ¥O4d 378VD ‘Li6l

9135 @ 2

319NV LHOddNS 1 L4 LI
qnL buim 9 ‘L6l

319NV LH0ddNS |, L L4
eqnL buim ‘L4¢gl

99 99 99 99 99 99 99 99
9 1409
e K 4
C aix 1 3 — ]
99 99 99 99 99 99 99 99
.9 'Li6b
=X X
i - ][ ) - ]
99 9% 99 99 99 99
.9 Ld8e
h 4 X
| e 2 | 3 — ) |
99 99 99 99

ALY LIS HO4 376vD Ld #)
D46 B¢

SEYEITLATO

83718 Bvansay

91422

379NV 1M0ddNS ) 149
aqnl bum 148

"RYV LJ4IT OL IXEN FEAI FYINID NO IINOVEE FTEYD NEIHOIL °*°d

"SWYVY LJAIT ONIYADES FYOJITE ONIOVAS NYVW ONY SYASYIW °Qa
"SWYY LJ4IT J0 FYINID O FWINTD WOWd YV SINIWIUASVIW °D
"EWYVY LJIT JO INIWIOVId ¥Od

‘SEHONI

NI SI HOIHM ‘NEAID HY¥Y LVRIL SINZWIENSYIW ONIMOTTIOZ ANV QESVHOIUNG dIZIS IHOIY
GNIJ “THVHD OF ONIVHFJAY *SWIV LII1 ONOT NV LYOHS NIIMLIE YILIVIYEHIL FIVNUIIIV °d€

"NO H¥V SETONY I¥0ddNS WYV IJIT TILNA NIIHDILI ION Od

"IT08 WT/L L X «T/U HLIM L7098 ANV FE0L FWINTD J0 TYINED NI WY¥ LJIT ODNOT FOVI4d 'V

i3



LAURIER

OPTIONAL PACKER SPACING

370NV L80ddNS L 1402
agny bum 2 1312

JIONY  1HOddNS 01 13
eqnl Buim L302

319NV 1HOddns L ‘L46I
aqnl Buim LdZ

316NV l80ddns & 132
eqny Buim LJGI

- o
= W — =) —r —
09 09 09 09 09 09 09 09 09 09
INVHS-V 1402 yO4 3INEYD ‘L€
146 © 1 14GG
L
[ .W s || T g | S
99 69 r ) 2L 2L 2l 69 99
IJNVHI-V 1402 404 318v0 1L4€¢
9 43s@p 1149 ©c ‘142
3+ Fa o
) [ C= ) il S |
09 09 09 09 09 09 09 09
INVYI-V L30C ¥04 318VY T4
JNVY4-V LI6I ¥04 378Y0 ‘148l
wdg ® 6 Ldsy
) + A
| B s, |y | - g |
2L Zi 2L r A or 2L
INVHL -V LJ02 404 318vd 1Ld 12
INVHI-V 136l ¥04 3N8YD ‘L4861
n49 © 2 13z o, =
i s - =2l —l—
09 09 09 09 09 09

INVHA-V 1461 804 318vo ‘Lavl
w4 @2 LdsE
S3ZIS TVNOILdO

319NV LH0ddNS .2 "Ld0!
aqny Buim 'L32l

4



LAURIER

ISFT. A-FRAME HYDRAULICS

INSTALL CYLINDERS #1, PORT HOLES INWARD, ROD END TO
SWIVEL BRACKETS. :
INSTALL STREET TEES #2 ON RIGHT HAND CYLINDER ONLY.
INSTALL RESTRICTOR #4 ON TOP OF STREET TEE ON RIGHT
HAND CYLINDER.

INSTALL HOSES AS SHOWN BELOW CHECKING PARTS LIST FOR
RIGHT LENGTHS.

SECURE HOSES TO A-FRAME HITCH WITH HOSE CLAMPS AND BY
PASSING HOSES THRU HOLES PROVIDED IN AUTO FOLD CROSS
PLATE.

15



LAURIER

GEM PART NUMBER DESCRIPTION N2
1 90103 Cylinder 3 1/2" x 16" 2
90105 Cylinder 4" x 16" (optional) 2

2 90601 1/2" Street Tee M-F-f- 2
3 90206 1/2" Hose 1/2" M8 1/2% MC x 60" 1
4 90551 1/2" Restrictor 1
5 90205 1/2" Hose 1/2" MB 1/2" MC x 514 1
6 10034 Hose Clamp 1
7 LN5CO7P Locknut 7/16" 1
8 90207 1/2" Hose 1/2" MB 1/2" MB x 184" 1
9 %0208 1/2" Hose 1/2" MB 1/2" MB x 204" 1

16



LAURIER

7

20FT. A-FRAME HYDRAULICS

INSTALL CYLINDERS #3, PORT HOLES UPWARD, ROD END TO
SWIVEL BRACKET.

INSTALL 90* SWIVEL ELBOWS #4 AND #6 ON CYLINDERS,
RESTRICTED ONES £#4 PLACED ON TOP PORT. ;
INSTALL STREET ELBOWS #10, TEES #8, UNIONS #9 TO

1/2" HYDRAULIC 'LINES #12. THEN INSTALL HYDRAULIC
LINES TO UNDERSIDE OF A-FRAME SECURING WITH HOSE
CLAMPS AND PASSING LINES THRU AUTO FOLD CROSS PLATE.
INSTALL HOSES AS SHOWN BELOW, CHECKING PARTS LIST FOR
RIGHT LENGTHS. :




LAURIER

,(lTEM PART NUMBER DESCRIPTION N=
1 10034 Hose Clamp 4
2 LN5CO7P Locknut 7/16" 4
3 90103 Cylinder 3 Tz o hel 2

90105 Cylinder 4" x 16" (optional) 2
4 90500 1/2% 90* Swivel Elbow (Restricted) 2
5 90217 1/2" Hose 1/2% HMB 1/2% MB x 80" 2
6 90501 1/2" 90% Swivel Elbow 2
i 90216 1/2" Hose 1/2" MB 1/2" MB x 60" 1
8 90600 1/2" Street Tee F-F-F 2
9 90550 1/2" Flare Adaptor 2
10 {90502 1/2" 90* Street Elbow 1
11 {90219 1/2% Hose 1/2" MB 1/2" HB x 58" 1
12 {90400 1/2" Hydraulic Line x 132" 2
13 |90202 1/2" Hose 1/2" MB 1/2" MJ x 84" 2

Y %>

18



LAURIER

9

3 1/2"x 16" CYLINDER



LAURIER

(I}EM PART NUMBER DESCRIPTION N2
1 NSCO6P Nut 3/8" 1
2 90620 Cylinder Clevis 3 1/2" cylinder 1
3 CPO324 Cobter Pin 3/16% % 1 1/2Y 2
4 HP52 Hair Pin Clip 3 1/4" 2
5 91603 Pin Cylinder 1" x 3 3/4" 2
6 92016 Allan Head Bolt 3/8" x 2" 1
7 90640 Cylinder Shaft 3 1/2%3x216" Cylinder 1
B 90680 Seal ¥Kit 3 9/2% Cylandeyr 1
9 930660 Rod End Cap 3 1/2" Cylipder 1
10 90740 Tube 3 1/2" x 16" Cylinder .1
11 90700 Piston 3-1/2% Cylinder fy
12 90720 Piston Nut 3 1/2" Cylinder 1
13 30800 Tie Rod Nut 1/2" 8
14 90760 Anchor End Cap 3 1/2" Cylinder 1
15 90780 Tie Rodg 3 $/2" x.Jl6" Cylinder 4

90103 Cylinder Complete 3 1/2" x 16" *®
9 =




LAURIER

21

4%x 16" CYLINDER (OPTIONAL)



LAURIER

riTi:'.l'H PART NUMBER DESCRIPTION N2
1 N5CO6P Nut 3/8Y 1
2 90620 Cylinder Clevis 4" Cylinder 1
3 CPO324 Cotter Pin 3/16" x 1 1/2" 2
4 HP 52 Hair Pin Clip 3 1/4" 2
5 91603 Pin Cylinder 1" x 3 3/4° 2
6 92016 Allan Head Bolt 3/8" x 2" 1
7 90640 Cylinder Shaft 3 1/2" x 16" Cylinder 1
8 90682 Seal Kit 4" Cylinder 1
9 90665 Rod End Cap 4" Cylinder 1
10 90745 Tube 4% .x.16" Cylinder 1
11 90704 - Piston 4" Cylinder 1
12 90720 Piston Nut 4" Cylinder 1
13 908400 Tie Rod Nuts 1/2" 8
14 90762 Anchor End Cap 4" Cylinder 1
15 90780 Tie Rods 4" x 16" Cylinder 4
90105 Cylinder Complete 4" x 16" *

- >

R



LAURIER PACKER ASSEMBLY

A.

INSTALL REQUIRED LIFT ARM SUPPORT ANGLES £6 ON LIFT ARMS,
THEN TIGHTEN LIFT ARMS. SHOULD BE 34" FROM BACK OF LONG
LIFT ARM TO PLACEMENT OF ANGLE.

BOLT SHORT PACKER HITCH £9 ON SHORT LIFT ARM $#4, AND BOLT
LONG PACKER HITCH #24 ON LONG LIFT ARM #1, SECURE WITH
3/4™ x 4 1/2" BOLTS. -

BOLT PACKER KNUCKLE #23 TO LONG PACKER HITCH WITH

3/4" x 4 172" BOLTS.

INSTALL 1 1/4" PILLOW BLOCK #19 ONTO PACKER SHAFTS, LOCK
COLLARS TOWARDS COIL. SECURE PILLOW BLOCKS TO PACKER
OVERBRACE $16 WITH 7/16" x 1 3/4" BOLTS. DO NOT OVER
TIGHTEN PILLOW BLOCKS.

INSTALL PACKER SWIVEL HITCHE #15 ON PACKER OVERBRACE

AND SECURE IN PLACE WITH COLLAR AND /16" % 3 1 /2% oty
BOLT PACKER SWIVEL HITCH TO PACKER KNUCKLE WITH 3/4" x

4 1/2% BOLT. '

TIGHTEN CABLE BRACKET IN PLACE, MAKING SURE CABLES ARE
STRETCHED TIGHT.



LAURIER

GEM PART NUMBER DESCRIPTION N2
1 30009 Long Lift Arm *
2 LN5CO8P Locknut 1/2" *
B BS5C08120P HolE 1/2" = 1 4/2Y *
4 30008 Short Lift Arm *
S LNSCO7P Locknut 7/16" *
6 30012 6'1" Lift Arm Angle for 27 T/2! 2

30013 10*7%LiTE Arm Angle for 55° 2
30014 11'7"Lift Arm Angle for 38 1/2° 2
30015 12'7"Lift Arm Angle for 42'. 2
30016 15'7"Lift Arm Angle for 45° 2
30017 17'1"Lift Arm Angle for 49 1/2! 2
30018 17'10%Lift Arm Angle for 52°' 2
30019 207" Lift Arm Angle for 55° b
30020 22'7" Lift Arm Angle for 60 1/2°' 2

7 UB075060 U-Bolt 7/16% x'3 1/8" x .3 3/4" *
8 91700 Grease Nipple 1/8" NPT Straight X
9 30010 Short Packer Hitch *
10 W12P Lockwasher 3/4" %
11 NSC12P Nut 3/4v *
12 B5C1272P Bolt 3/4" % 4 /2% *
13 B5C0756P Bolt 7/16" x 3 1/2" *
14 10044 Packer Collar *
15 10043 Packer Swivel Hitch *
16 30021 Packer Overbrace 5° *
10067 Packer Overbrace 5 1/2! *
30022 Packer Overbrace 6' *

17 30023 Left Hand Packer Coil 1 1/2" 5! *
30024 Right Hand Packer Coil 1 1/2" 5! *
30025 Left Hand Packer Coil 1 3/4% 5! *
30026 Right Hand Packer Coil 1 3/4" 5° #*
10039 Left Hand Packer Coil 1 1/2" 5 1/2! *
10040 Left Hand Packer Coil 1 3/4™ 5 1/2! *
10041 Right Hand Packer Coil 1 1/2" 5 1/2' *
10042 Right Hand Packer Coil 1 376" . 5 /2" *
30027 Left Hand Packer Coil 1 1/2" 6' *
30028 Right Hand Packer Coil 1 1/2" 6' *
30029 Left Hand Packer Coil 1 3/4" 6' *
30030 Right Hand Packer Coil 1 3/4" 6' *

18 30031 5 . Packer Shaft *
10140 S 1/2' Packer Shaft *
30032 6" Packer Shaft *

19 92000 Pillow Block ¥
20 B5C0728P Bolt 7/16" x 1 3/4" *
Z1 FWo7p Flatwasher 7/16" *
22 91701 Grease Nipple 1/8" NPT x 90* *
23 10062 Packer Knuckle *
- 24 30011 Long Packer Hitch i

*As Required
N J




LAURIER OPERATOR'S INSTRUCTIONS

HOOK UP:

SECURE PACKER BAR TO TRACTOR OR IMPLEMENT. CONNECT THE HYDRAULIC

HOSES, OPERATE HYDRAULICS.

NOTE: THE TRACTOR RESERVOIR MAY REQUIRE ADDITIONAL OIL AFTER
HYDRAULICS ARE USED. g : :

WORKING POSITION;

‘TO SET PACKER IN WORKING POSITION. UNBOLT CYLINDER LOCKS, ONLY
IF CYLINDERS ARE PRESSURIZED. BACK UP PACKER UNIT UNTIL CENTRE
TUBE AND WINGS ARE IN STRAIGHT LINE. START LOWERING PACKERS
SLOWLY UNTIL THE FIRST SET OF PACKERS TOUCH THE GROUND. DRIVE
FORWARD SLOWLY WHILE CONTINUING TO LOWER PACKERS.

TRANSPORT POSITION:

TO SET PACKER BAR IN TRANSPORT POSITION. PROCEED TO LIFT PACKERS
UNTIL LIFT ARM AND PACKERS ARE IN VERTICAL POSITION. THE .SHORT
CABLE SHOULD BE DRAWN TIGHT WITH THE AUTO FOLD LOCK LATCH IN THE
OPEN POSITION. DRIVE FORWARD UNTIL WINGS ARE FOLDED BACK.
INSTALL CYLINDER LOCKS.

DISCONNECT UNIT:

TO UNHOOK PACKER BAR FROM TRACTOR. FIRST LOWER SIDEWIND JACKS
AND HAVE THEM SET TO TAKE PRESSURE OFF TRACTOR HITCH.
DISCONNECT HYDRAULIC HOSES AND REMOVE DRAW BAR PIN.

LUBRICATION:

GREASE NIPPLES AND KNUCKLES SHOULD BE GREASED DAILY. CHECK DAILY
ALSO KNUCKLE PINS AND COTTER PINS TO BE SURE THAT THEY ARE SECURE.
REMOVE WHEEL HUBS ANNUALLY. MAKE SURE WHEEL BOLTS AND ALL BOLTS ON
PACKER BAR REMAIN TIGHT. .

25



PARTS INDEX , LAURIER
’ART #| PAGE |ITEM | DZSCRIPTION PART#| PAGE [ITEM | CESCRIPTION

10018 7 1 Pin Hitch 30007 11 5 17' wing Tube

10022 1 10 Bolt on Hitch 30008 11 4 Short Lift Arm

10022 3 17 Bolt on Hitch 30008 23 4 Short Lift Arm

10034 15 6 Hose Clamp 30009 11 4 Long Lift Arm

10034 17 1 Hose Clamp 30009 23, 1 Long Lift Arm

10039 23 17 LH Coil 1%“S5k! 30010 23 9 Short Packer Hitch
10040 23 17 LH Coil 1%"5k! 30011 23 24 Long Packer hitch
10041 23 17 RH Coil 1%"5%° 30012 23 6 6'1" Lift Arm Angle
10042 23 17 RH Coil 1%"5%* 30013 23° 6 10'7" Lift Arm Angle
10043 23 15 Packer Swivel Hitch 30014 23 6 11'7" Lift Arm Angle
10044 23 14 Packer Collar 30015 23 6 12'7" Lift Arm Angle
10059 9 23 AutoFold Spring Plate 30016 23 U6 15'7" Lift Arm Angle
10060 . 9 3 Cable Bracket Pin 30017 23 6 17'1" Lift Arm Angle
10062 23 23 ‘Packer Knuckle 30018 23 6 17'10"Lift Arm Angle
10067 23 16 Packer Overbrace S5k' 30019 23 6 20'7" Lift Arm Angle
10140 23 18 5%' Packer Shaft 30020 23 6 22'7" Lift Arm Angle
20001 1 2 15' Frame Axle 30021 23 2% Packer Overbrace S'
20002 1 3 15°'LT AFrame Hitch 30022 23- 21 Packer Overbrace 6°
20003 1 12 15'RT AFrame Hitch 30023 23 4137 LH. Coil 1x™ 5"

20004 1 5 Cross Plate 30024 . 23 17 RH Coil 14" 5°

20004 3 19 Cross Plate 30025 237517 LH Coil 1%" 5°

20008 3 3 20" Frame Axle 30026 23 17 RH Coil 1%' 5°'

20009 3 4 20'LT Hitch Tube 30027 23- 17 LH Coil 1%" 6°

20010 3 1 20'RT Hitch Tube 30028 2311 RH Coil 1%" 6°

10011 3 8 A Frame Cross Member 30029 23 17 LH Coil 1%" 6°

0012 3 12 20' LT AFrame Hitch 30030 23 17 RH Coii 1%" 6°'

20013 3 9 20' RT AFrame Hitch 30031 2318 5' Packer Shaft
20014 3 10 AFrame Cross Angle 30032 23..18 6' Packer Shaft
0020 7 4 Pin Knuckle 1%"x8%" 90103 7 11 Cylinder 3%" x 16"
0023 7 8 Pin Cylinder Lock 90103 151 Cylinder 3%" x 16"
20024 7 15 Cylinder Lock 90103 17 3 Cylinder 3k™ x 16"
0026 11 5 13 Wing Tube 90103 19 #* Cylinder 3%" x 16"
0028 11 5 19'6" Wing Tube 90105 7 11 Cylinder 4" -x 16"
0029 11 5 20" Wing Tube 90105 19 A Cylinder 4" - x 16"
0030 11 S 21'2" Wing Tube 20105 173 Cylinder 4" :x 16"
0032 11 5 - 24'6" Wing Tube 90105 21-% Cylincer 4" x 16"
20038 11 19 End Wheel 90202 2i..13 1/2" Hose x 84"
0039 11 17 LT Transport Wheel 90205 15 § 1/2" Hose x 51"
0040 11 16 Cable Bracket 90206 15 3 1/2" Hose x 60"
0045 9 5 Backing Plate 90207 i5 .8 1/2" Hose x 184"
0045 11 8 Backing Plate 90208 15 9 1/2" Hose x 204"
0046 11 11 Jack Plate c¢/w stub 90216 17 -7 1/2" Hose x 60"
10051 11 10 Pin Knuckle 1%"x7%" 90217 17°.5 1/2" Hose x 80"
0060 9 22 LT AutoFold Bracket 90219 17 . 1 1/2" Eose x 58"
0061 9 12 RT AutoFold Bracket 90400 - 17 12 Hydraulic Line 1/2"x132"
20062 9 1 Auto Fold 90500 17 4 o0* Swivel Elbow(Restrictor)
20063 9 18 AutoFold Lock Plate 90501 17 6 90* Swivel Elbow
0064 9 17 AutoFold Cross Plate 90502 17 10 S0* Street Elbow
0065 9 6 AutoFold Cable Bracket 90550 17 9 Flare Acaptor

0084 7 10 Cylinder Swivel 90551 i5 4 Restrictor

0089 11 17 RT Transport Wheel 90600 17 8 Tee Street F-F-F
10001 7 9 Centre 8' 90601 15 2 Tee Street M-F-F
10002 7 3 Left Knuckle 90620 19 2 3 1/2" cvlinder Clevis
10003 7 3 Right Knuckle 90620 21 2 4" Cylinder Clevis
10004 11 5 8' Wing Tube 90640 19 7 Cylinder Shaft 3%"x16"
10005 11 5 12* Wing Tube 90640 21 7 Cylincer Shaft 4" x16"
100C6 11 S 15' viing Tube 90650 19 9 34" Cyl Rod End Cap

26



LAURIER

PART #| PAGE |ITEM DESCRIPTION PART#!PAGE IITEM DESCRIPTION

90665 21 9 4" Cyl Rod End Cap 92003 1 6 Serial Number Plate

90680 19 8 3%" Cyl Seal Kit 920063 =3 11 Serial Number Plate

90682 21 8 4" Cyl Seak Kit 92005 5 15 Valve Stem -- :

90700 19 11 3%" Cyl Piston €2014 9 8 Cable Wire Clamp 1/4

90704 21 11 4" Cyl piston 92015 9 7 2 Thimble

80720 19 12 Piston Nut 34" 92016 19 6 AllarHead Bolt 3/8"x
90720 21 12 Piston Nut 4" 92016 21 6 hllsnHead Bolt 3/8"x

90740 19 10 3k"x15" Cyl. Tube BEC0728P 23 20 Bolt -7/16" x 1 3/4"

90745 21 10 4" x16" Cyl. Tube B5C0756P 23 13 Bolt 7/16" x 3 1/2"

90760 19 14 _3¥“ Cyl. End Cap B5C0824P 1 4 Bolt 1/2"™ x 1 1/2"

80762 21 14 4n Cyl. End Cap BEC0824P 3 13 Bolt 1/2™ x 1 1/2%

90780 19 15 3%“x16“‘Cy1 Tie Rod B5C0824P 11 1 ~ Bolt 1/2% %=1 1 /2%

20780 21 15 4" xi6™ Cyl Tie Rod BSC0872Pp 3 2 Colt 1/2" x 4 1/2"

90800 19 13 Tie Rod Nut 1/2" B5C0896P 9 4  Bolt 1/2% x 6"

90800 21° 13 Tie Rod Nut 1/2°" BS5C0896P 11 2  Bolt 1/2" X 6"

91060 . 5 . 13  9.5L x 6ply Tire B5C08120P11 6 Bolt 1/2" x 7 1/2"

91001 s 13 1ML x 6ply Tire B5C08':.:0p23 3 Bolt 1/2" x 7 1/2"

91025 1 13 9.5L x 6 ¢/w 6" Rim B5C1028P 3 § Bolt 5/8" x 1 3/4"

91025 3 20 9.5L x 6 c/w 6" Rim B5C1028P 9 19 Bolt S/8% x 1 3/4°

91025 11 18 9.5L x 6 ¢/w 6" Rim 85C1032P 1 1 Bolt 5/8" x 2¢ ‘

91026 1 13 9.5L x 6 c/w 8" Rim B5C1232P 7 14  Bolt 3/4" x 2%

91026 . 3 20 9.5L x 6 c/w 8" Rim B5C1232P 9 15 Bolt 3/4" x 2%

21026 11 18 9.5L % 6 c/w 8" Rim B5C1232P 11 15 3olt 3/4"™ x 2"

91027 1 13 1L x 6 c/w 8" Rim B5C1272p 23 12 3olt 3/4" x 4 1/2"

21027 3 20 1L x 6 c/w 8" Rim B5C12104P11 3 Bclt 3/4" x 6 1/2"

91027 11 18 11L . 6 c/w 8" Rim BSC16120P 1 11 Bolt 1" x 7 1/2"

31050 5 14 15"x8"x6" wheel Rim B5C16120P 3 18 Bolt 1" x 7 1/2"

91051 5 14  15"x6"x6" Wheel Rin CrO324 5 11 Cotter Pin 3/16" x 1

91060 5 6 Wheel Bolt 1/2" CP0324 5 12 Cotter Pin 3/16" x 1

91070 5. 5 611 Hub Cr0324 18 3 Cotter Pin 3/16" x 1

91090 &5 2 611 S=al CP0O324 21 3 Cotter Pin 3/16" x 1

91110 5 8 611 OQuter Cone CPC44) 7 5 Cotter Pin 1/4" x 2

91130 5 7 611 Outer Race CF0440 11 € Cotter Pin 1/4" x 2
. 91150 s 4 611 Inner Race FWwO7p 23 21 Flatwasher 7/16"

91170 S 3 611 Innar Cone FW16P 7 7 Flatwasher 1%

91190 5 9 611 1" Washer HP52 7 _6 dairpin Clip 3 1/4"

91210 5 10 611 1" Castlelated Nut HpP52 9 2 Hairpin Clip 3 1/4%

91230 5 - 12 611 Dustcap HPS52 194 Hairpin Clip 3 1/4"

91250 5 - 1 611 Spindle 2"x10" HPS52 21 4 Eairpin Clip 3 1/4"

91232 .. 5 1 611 Spindle 2"x14" LN5COGP 91 Locknut 3/8*%

91400 9 13  Auto Fold Springs LX5CJd6P 21 1 Lccknut 3/8%

91603 7 13- Pin Cylinder LNSC072 15 7  Locknut 7/16"

91603 19 S Pin Cylinder LEWGSCI7P 17 2 Lecknut 7/16%

91603 21 5 Fin Cylinder W5CC7Pp 23 5 Leckaut 7/16"

91700 7 2 Grease Wiprcle 1/8" str rLyscoep 1 7 Locknuat 172"

917¢0 23 8 Greacse Nipple 1/8" str I2IZC0RD 3 ja iccknut 1/2%

91701 23 22 Greasz Nipnle 1/3" 90* ENS5CC82 9 9 Locknu: 1/2¢

£1803 11 14 14' cable LNSC08P 11 7 Zecknut 1/2°

g1804 11 14 1¢* cable LAC02P 23 2 Iccxnut 1/2°

51805 11 14 23' cable LNSC1Zp 7 16 Locknut 374"

91812 9 106 10°7" Cable N5C106P i 14 Nut 5/8"

91813 9 11 10'5" Cable NSC10p 3 7 wat 5/8"

91814 9 10 15'10" Cable N5C10P 9 21 v~ 5/8"

91815 9 11 152" cCable N3C12? 8 16 Hux 374"

91816 11 14 23" cable N3C12P 1i 12 Xuat 3/4°

92000 - 23 19 Tillow Biocck W5C1ZP 23 11 zat 3/

92062 11 12 Sié=wind Jack E5C16P ) Mt 1"

a7




